
 HAINES SEWER  
MASTER PLAN 

HAINES, ALASKA 

June 2023

Joiner Engineering LLC / Northern Public Health 
PO Box 355 

Haines, Alaska 99827 



2023 HAINES SEWER MASTER PLAN Haines Borough 

June 2023 

OVERVIEW: HOW TO USE THIS PLAN 

The 2023 Haines Sewer Master Plan contains 11 sections. 

Executive Summary: Overviews this plan’s proposed sanitary sewer system (SSS) 
improvements and recommendations for the Haines Townsite. 

Section 1 – Introduction: Explains this plan’s purpose and scope, and provides a recap of 
previous community wastewater system improvements in the Haines Townsite. 

Section 2 – Project Planning Area: Provides a synopsis of the natural environment of this 
northern SE Alaska community, including a brief history of how the town of Haines started. 
[...]
effective and enforceable. The permit currently has a 301(h) waiver that includes a modification 
of secondary treatment requirements approved by EPA. This waiver is currently being revisited 
by EPA and ADEC. EPA released a proposed update to the 2001 permit in May 2023. The 
Haines Borough commented on this proposal (see Appendix B). 

The Haines Sanitary Sewer System serves approximately 554 customers (residents and 
businesses), a population of approximately 1,600 within the Townsite. In 2022, the annual 
effluent volume was 109.2 MG, with an average daily WWTP volume of 0.288 MG. Most of the 
effluent is domestic. Local industry is limited to a three small facilities: a brewery, a distillery and 
a meadery. The outfall discharges at Portage Cove in Chilkoot Inlet. 

  

2022 HAINES SANITARY SEWER SYSTEM FACTS 

• Annual Effluent Volume:  109.2 Million Gallons 
• Average Daily Wastewater Treatment Volume:  0.288 Million 

Gallons 
• Number of Connections:  554 Customers 
• Gallons per Capita-Day:  185 Gallons per Person 
• Cost to Treat 1,000 Gallons of Wastewater:  $4.86 
• Gravity Sewer Main:  17.5 Miles 
• Force Sewer Main:  1.4 Miles 
• Number of Lift Stations:  7 
• Number of Manholes:  267 



2023 HAINES SEWER MASTER PLAN   Haines Borough 
 

Page 4-2 of 4-27 
June 2023 

 

4.1 HISTORY 
The current Haines Sewer System likely began with the Fort Seward sewerage built by the US 
Army in the early 1900s. Underground pipes for the Townsite area sewer system were first 
installed by the Corp of Engineers in the early 1950s, with the system collecting both sewage 
and storm water. Other than pipe type and size, asbestos-cement ranging from 6-inch to 10-
inch, little more is known about this system. Sewer lines were placed on Fourth Avenue, 
Lynnvue Drive and multiple streets: View, Union, Dalton and Main Streets. A Beach Road 
interceptor with lateral lines was placed to serve these same streets east of Second Avenue. All 
lines drained to Portage Cove near the current location of the Beach Road Lift Station. 
Segments of the Townsite system, including those in the downtown area, are subject to high 
infiltration and inflow (I/I).  

In the 1970s, major sewage system improvements were completed. Additional sewer mains 
were installed on various roads, specifically Mud Bay Road, One-Mile Haines Highway, Allen 
Road and North Beach Road. The interceptor line on Beach Road, constructed in 1951, was 
replaced as well. All pipe for these improvements was polyvinyl chloride (PVC). 

The Haines Wastewater Treatment Plant was constructed in 1973-74.The startup of this facility 
revealed a need to separate storm water from sanitary wastewater. After the Townsite 
experienced high hydraulic flows in 1976, efforts were undertaken to resolve the I/I situation. 
The first infiltration-inflow study was completed in 1976 by Engineering Man Power Services 
(EMPS).  

Another Haines sewer inflow and infiltration study was completed in 1985 by EMPS. In 1986, 
Arctic Engineers completed a sanitary sewer report regarding repair and rehabilitation. In 1991, 
James Montgomery Consulting Engineers completed a Preliminary Engineering Report for the 
City of Haines, Haines Treatment Plant and Outfall Modifications. See Appendix B for a 
summary of the various I/I studies completed in Haines between 1976 and 1986. 

Detailed wastewater records have been kept by the WWTP Operators since 1991. 

 

 

 

 

 

 

 

 

 

  

Source PWS GPCD SSS Population Volume 
MG 

Customer Connections 163 G 1,570 93.4 

Septage Service Pump-Outs 0.1  

Other (Infiltration & Inflow) 15.7 

TOTAL:   109.2 

Table 4.1: Haines SSS: Wastewater Volume Estimates by Source, 2022 



2023 HAINES SEWER MASTER PLAN   Haines Borough 
 

Page 4-3 of 4-27 
June 2023 

 

4.2 WASTEWATER SOURCES 
Wastewater in Haines comes from six sources: 

• Residents on the Townsite Public Water System (PWS) 
• Townsite residents with private wells and rainwater catchment 
• Borough residents on the road system with residential wastewater treatment systems 

(maintenance pump-outs) – see Figure 4.1 
• Holding tanks on the road system 
• Government, commercial and industrial operations 
• Infiltration and inflow from storm water and groundwater 

The WWTP currently receives no landfill leachate for processing. 

Table 4.1 estimates the 2022 annual wastewater volumes by source. The sewer customer 
connections volume was derived with the PWS gallons per capita-day (GPCD) rate determined 
in the 2023 Haines Water Master Plan and the estimated population using the Townsite 
Sanitary Sewer System as described in Section 3.1. (Joiner Engineering, 2023)  The GPCD 
from the Haines Public Water System is higher than typical due to leaks. 

 

Year Average Daily Volume 
MGD 

Annual Flow 
MG 

2017 0.264 97.1 

2018 0.252 91.6 

2019 0.259 94.7 

2020 0.295 107.6 

2021 0.256 93.6 

2022 0.295 109.2 

 

Table 4.2 shows average daily and annual effluent flow volumes for six years. Chart 4.1 shows 
the relationship between I/I and precipitation for 2022. Figure 4.2 outlines the sewersheds for 
the Townsite SSS. Note that the Skyline Sewershed flows into the Beach Road Sewershed. 

Industrial activity in the Townsite presently includes three small facilities: a brewery, a distillery 
and a meadery. Commercial operations include tours, food service (grocery stores, restaurants) 
and bars. 

Table 4.2: Haines SSS: WWTP Daily Average & Annual Effluent Volumes, 2017 – 2022 



2023 HAINES SEWER MASTER PLAN   Haines Borough 
 

Page 4-4 of 4-27 
June 2023 

  

Figure 4.1: Community Waste Solutions Pumps Outs, 4th Quarter 2022 



2023 HAINES SEWER MASTER PLAN   Haines Borough 
 

Page 4-5 of 4-27 
June 2023 

 

  

Chart 4.1: Haines SSS: WWTP Daily Flows & Precipitation by Month, 2022 – 2020 



2023 HAINES SEWER MASTER PLAN   Haines Borough 
 

Page 4-6 of 4-27 
June 2023 

 

  

Figure 4.2: Map of Haines Sewersheds, 2023 



2023 HAINES SEWER MASTER PLAN   Haines Borough 
 

Page 4-7 of 4-27 
June 2023 

 

4.3 WASTEWATER TREATMENT PLANT (WWTP) 
The Haines Borough WWTP is located on Borough land on Fair Drive, off Haines Highway near 
the Southeast Alaska Fairgrounds. The plant provides primary treatment and has a National 
Pollutant Discharge Elimination System (NPDES) permit for the discharge of effluent to Portage 
Cove.  

In 1991, the Haines Wastewater Treatment Plant was granted a waiver of the requirements for 
secondary treatment, or enhanced primary treatment, by the US Environmental Protection 
Agency (EPA) and the State of Alaska Department of Environmental Conservation (ADEC) 
under Section 301(h) of the Clean Water Act. This means that, instead of operating a secondary 
type wastewater treatment plant that uses biological processes to treat municipal wastewater, 
Haines was authorized to operate a primary wastewater treatment plant that uses a gravity-
settling chamber (clarifier) for removal of solids (total suspended solids or TSS) and organic 
matter (biochemical oxygen demand or BOD5). Montgomery Engineers prepared a 1991 report 
discussing WWTP and outfall modifications to comply with this change. (Montgomery, 1991) 

The Haines WWTP is currently operating under an EPA permit issued in 2001. The permitted 
effluent levels for the Haines WWTP depend on time of the year. For October 1 through April 30 
the maximum BOD5 levels are: 140 mg/l monthly average and 200 mg/l daily maximum. For 
May 1 through September 30, the maximum BOD5 levels are: 260 mg/l monthly average and 
300 mg/l daily maximum. The permitted level for TSS is 140 to 2,000 mg/l.  

Although Permit #AK-002138-5 expired in December 26, 2006, EPA administratively continued 
the permit, which is still in effect. EPA is presently working with the Haines Borough DPW Staff 
and ADEC on a renewal. See Table 4.9 through Table 4.11 for a summary of the current permit 
requirements. Refer to Appendix B for a detailed description of the WWTP, including general 
NPDES Permit Requirements. (This appendix also contains the Haines Borough’s response to 
EPA’s proposed, updated permit.) 

Wastewater flows into the WWTP Lift Station via gravity. This lift station uses three pumps to 
move the influent stream into the WWTP. The two main pumps have the capacity to pump 750 
to 800 gallons per minute each. 

The WWTP uses two steps to physically remove contaminants from the wastewater stream. 
These include: 

• Screening & Grit Removal: Two Raptor Complete Plants, Model SO 17-114, screen and 
removes large debris, such as food waste, paper towels and any other material larger than 
0.0082 inches. A cylindrical chamber uses centrifugal force to remove sand, silt and other 
inorganic material. Each Raptor processes up to 550 gallons per minute, for a total load of 
1,100 gallons per minute. 

• Primary Clarification: A large, cylindrical tank slows the flow of the wastewater, allowing 
smaller suspended material time to settle and to be pumped out over to the sludge digestion 
zone of the annular space outside of the clarifier. Floatable material, such as grease and 
foam, are skimmed from the top of the water column as well. 



2023 HAINES SEWER MASTER PLAN   Haines Borough 
 

Page 4-8 of 4-27 
June 2023 

Sludge is produced from the primary clarifier and is pumped to the aerobic digesters, one of four 
chambers in the concentric tank space outside the clarifier. (The other three chambers have 
holes in the partitions, and these are used for overflow.) Digested sludge is pumped to a belt 
filter press periodically, resulting in an average of 17 percent ± solids. Solids are hauled to the 
landfill for disposal. The plant typically produces approximately 132,000 pounds of 17 percent ± 
dewatered sludge per year, less in the winter months and more in the summer tourist months 
(average from 2012 through 2022). Approximately 121,300 pounds of dewatered biosolids were 
disposed in 2022.  

  

Infiltration & Inflow  
The Townsite’s Sanitary Sewer System  contains pipes installed multiple decades ago. Older 
pipes, especially those made with asbestos cement, have a tendency to crack and leak. 
During heavy precipitation events, water infiltrating the ground leaks into the cracks in the 
sewer lines as well as through manholes lacking sealed covers and vaults. This inflow 
creates a huge surge for the WWTP to handle. Household roof drains, sump pumps, 
foundation and driveway drains should be hooked up to the Storm Water Sewer System —
not the Sanitary Sewer System. Disconnecting unauthorized connections will help reduce 
the infiltration and inflow situation. 



2023 HAINES SEWER MASTER PLAN   Haines Borough 
 

Page 4-9 of 4-27 
June 2023 

The WWTP has a single discharge point. After treatment, effluent is discharged into Portage 
Cove, just southeast of the Small Boat Harbor, through a 15-inch HDPE outfall line, extending to 
minus 80 feet below mean lower low water (MLLW). A 15-inch, PVC pipe runs from the WWTP 
clarifier to Manhole 0181 near the Beach Road Lift Station. From Manhole 0181, a 15-inch 
HDPE pipe runs to the diffuser. The discharge line extends approximately 1,500 feet from the 
shoreline to the discharge point. Prior reports and studies indicate no hydraulic studies have 
been completed on the collection and outfall components of the Townsite Sanitary Sewer 
System. 

The line was installed in 1985 and rerouted in 2019 with the Portage Cove Small Boat Harbor 
Improvement Project. There are no known structural problems associated with the outfall line. 
The line was last inspected in 2019 when it was re-routed and re-configured. (The diffuser 
design changed and the line location was modified.) Outfall inspections are difficult due to 
strong currents and the lack of visibility in Portage Cove. 

The area surrounding the outfall is referred to as the mixing zone. It is a circular area, 1,600 
meters in radius, that centers on the end of the outfall and extends off the shoreline of the Small 
Boat Harbor from Nukdik Point to Full Moon Cove . While the Alaska Department of 
Environmental Conservation recommends that citizens do not bath or consume shellfish with 
the mixing zone, the Borough’s water quality tests show an extremely low impact on this area 
from the WWTP effluent. (See Sheet B-2 for a drawing of the mixing zone.) 



2023 HAINES SEWER MASTER PLAN   Haines Borough 
 

Page 4-10 of 4-27 
June 2023 

In 2022, the cost for treating 1,000 gallons of wastewater was $4.86. This number was derived 
with the FY2022 Proposed Wastewater Budget and the annual, metered volume of effluent from 
the WWTP. 

 

4.4 WASTEWATER FLOWS 
A total of 554 connections are served by the WWTP. The plant has a permitted capacity of 1.9 
million gallons per day (MGD) as a monthly average and a daily maximum of 2.9 MGD.  

According to the 2014 Ten State Standards, the Haines WWTP can handle up to 1.23 MGD at 
peak flow, or 449 MG per year. The clarifier is the limiting factor for high flows. The two WWTP 
influent pumps each have a combined capacity of 1,500 to 1,600 GPM whereas the two Raptor 
influent screens handle 1,100 GPM together. See Appendix B for specifics. 

DPW Staff, experienced with the operation of the WWTP, states that 1.4 MGD is the maximum 
capacity of the WWTP to sustain permit compliance. Flow rates into the WWTP can vary 
significantly, depending on the amount of inflow. During intense rain storms, flow rates can 
increase to as much as 1.23 MGD, an event that can occur multiple days each year. During 
heavy rainstorms, inflow accounts for a significant component of the sewer system flows as 
illustrated in Chart 4.1. Further, with heavy storm flows, I/I debris can damage the influent 
pumps.  

I/I is believed to account for up to approximately 1 MGD of the flow entering the WWTP during 
extreme events. Other I/I indicators include dry-weather flows in excess of 120 GPCD or wet-
weather flows of more than 275 GPCD. (EPA I/I Analysis & Project Certification, 1985)  In 1986, 
Arctic Engineering, Inc. determined the Townsite SSS had an I/I dry-weather baseflow of 23.5 
GPCD (see Appendix D, I/I Studies Summary). 

 

4.5 GRAVITY MAINS 
All sewer lines to the WWTP join at Manhole 0017 on Fair Drive and Haines Highway. About 
17.5 miles of gravity sewer main exist in the current wastewater collection system. Components 
of the wastewater collection system were originally constructed in the early 1970s. Gravity 
mains consist of ABS, AC, DI, FRP, HDPE and PVC. The majority of the gravity collection 
mains within the Townsite are 8-inch PVC mains as shown in Table 4.3. Other pipe sizes 
include: 4-inch, 6-inch, 8-inch, 10-inch, 12-inch and 15-inch. 

Table 4.4: Piping Material Life Expectancies provides an estimated typical lifespan of water 
and sewer piping materials. (Mays, 2000; Foundations for Water Research, 1988)  Although 
numerous studies have been conducted to determine pipe life expectancies, the actual lifespan 
will vary depending on soil conditions, installation methods, seismic conditions, etc. 

In general, the collection system appears to have sufficient capacity to handle existing sanitary 
sewer flows. The sewer collection system capacity, not to be confused with the WWTP capacity,  

  



2023 HAINES SEWER MASTER PLAN   Haines Borough 
 

Page 4-11 of 4-27 
June 2023 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 4.3: WWTP Clarifier Schematic, 2023 



2023 HAINES SEWER MASTER PLAN   Haines Borough 
 

Page 4-12 of 4-27 
June 2023 

does not always accommodate major storm events due to I/I issues occasionally requiring 
usage of the WWTP bypass. Velocities throughout the system are believed to be between 2-to-
8 feet per second, thus protecting the equipment and moving the solids. Very severe storm 
events can exceed system capacity, depending on the duration and magnitude of the inflow 
contribution. Planned SCADA upgrades and I/I studies will provide additional information. 

 

Diameter 

Pipe Diameter 
(inches) TOTAL 